



Test Certificate

Hasniah Bldg Matl Tr LLC
Shop 1 & 2 Mohd Abdulla Al Omran
SHARJAH
UNITED ARAB EMIRATES

Report Number A 906493 : Issue 1
Page 1 of 1
Order Number Haniah
Date Tested 24/10/19
Date Reported 24/10/19

Attn: Mr. Mohamed Hasania
Item - SS Floor Trap Cover Drain; Ref: D903675
Item Brand: Decodrain
Specification - Client Requirement

P.M.I. - Client Requirement			
	Position	Details	Comments
001:Lab XRF Analysis	Cover	Identified as: SS304	Cr = 18.0%, Ni = 8.01%, Mo = 0.05%
002:Lab XRF Analysis	Frame	Identified as: SS304	Cr = 18.0%, Ni = 8.03%, Mo = 0.06%

Certificate Comments

Exova Limited Abu Dhabi is now Element Materials Technology ME Limited Abu Dhabi

----- End of Text -----

Tested at Umm Al Naar Abu Dhabi

For and on authority of
Element Materials Technology